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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-24115-0 First Issue Refer to the cover page
1.2 Standards

CFR47 FCC Part 27 Subpart C
CFR47 FCC Part 27 Subpart L
CFR47 FCC Part 27 Subpart H

1.3 Test methods

KDB 971168 D01 Power Meas License Digital Systems v03r01

ANSI/TIA/EIA 603-E-2016
ANSI C63.26-2015

1.4 Deviation from standards
None
15 List of applied test(s) of the EUT
Test |_tem Test item Condition Result Remark
section
2.1046 Conducted Output Power Conducted PASS *1
Effective Radiated Power or .

21.50 Equivalent Isotropically Radiated Power Radiated PASS .
27.50 Peak to Average Ratio Conducted PASS -
2.1049 Occupied Bandwidth Conducted PASS -
27.53 Band Edge Spurious and Harmonic at
2.1051 Antenna Terminal Conducted PASS B
27.53 Radiated emissions and .
2.1053 Harmonic Emissions Radiated PASS .
21.54 Frequency Stabili Conducted PASS -
2.1055 quency y

*1: Refer to RF Exposure Report (Test Report_SAR)

1.6 Test information
None

1.7 Testset up
Table-top

1.8 Test period

16-April-2024 - 27-April-2024

TUV SUD Japan Ltd.
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2

2.1

Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)

Model number
Serial number

Trade name

Number of sample(s)
EUT condition
Power rating

Size

Environment
Terminal limitation

Hardware version
Software version
Firmware version

RF Specification

Frequency of Operation

Modulation type

TUV SUD Japan Ltd.

All information in this chapter was provided by the applicant.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

EB1190EM

353343640000094, 353343640000102, 353343640000110
Kyocera

3

Pre-Production

Battery: DC 3.87 V

(W) 73.0 mm x (D) 157.0 mm x (H) 11.43 mm
Indoor and Outdoor use

-20°C to 60°C

DMT1

0.151BX.0025.a
Not applicable

Up Link

WCDMA Band IV: 1712.4-1752.6 MHz
LTE Band IV: 1710-1755 MHz

LTE Band XlI;: 699-716 MHz

LTE Band XL I: 2496-2690 MHz

Down Link

WCDMA Band 1V: 2112.4-2152.6 MHz
LTE Band IV: 2110-2155 MHz

LTE Band XllI: 729-746.0 MHz

LTE Band XL |: 2496-2690 MHz

WCDMA Band IV: QPSK, 16QAM

LTE Band IV: QPSK, 16QAM, 64QAM
LTE Band XII: QPSK, 16QAM, 64QAM
LTE Band XL I: QPSK, 16QAM, 64QAM

Page 4 of 147
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2.2

Emission designator

Effective Radiated Power
(E.R.P)

Effective Radiated Power
(E.I.LR.P.)

Antenna type
Antenna gain

Modification to the EUT

WCDMA Band IV: 4M14F9W
LTE Band IV:

BW 1.4M QPSK: 1IM10G7D, 16QAM: 1IM10W7D, 64QAM: 1IM10W7D
BW 3M QPSK: 2M70G7D, 16QAM: 2M71W7D, 64QAM: 2M71W7D
BW 5M QPSK: 4M52G7D, 16QAM: 4M50W7D, 64QAM: 4M50W7D
BW 10M QPSK: 8M99G7D, 16QAM: 9MOOW7D, 64QAM: 8M97W7D
BW 15M QPSK: 13M5G7D, 16QAM: 13M5W7D, 64QAM: 13M5W7D
BW 20M QPSK: 18M0G7D, 16QAM: 17MOW7D, 64QAM: 18MOW7D

LTE Band XlI:

BW 1.4M QPSK: 1IM10G7D, 16QAM: 1IMOSW7D, 64QAM: 1IM10W7D
BW 3M QPSK: 2M70G7D, 16QAM: 2M71W7D, 64QAM: 2M71W7D
BW 5M QPSK: 4M51G7D, 16QAM: 4M49W7D, 64QAM: 4M52W7D
BW 10M QPSK: 8M98G7D, 16QAM: 8M98W7D, 64QAM: 8MO5W7D

LTE Band XL I:

BW 5M QPSK: 4M51G7D, 16QAM: 4M51W7D, 64QAM: 4M52W7D
BW 10M QPSK: 9M01G7D, 16QAM: O9MO1IW7D, 64QAM: 8MO9W7D
BW 15M QPSK: 13M5G7D, 16QAM: 13M5W7D, 64QAM: 13M5W7D
BW 20M QPSK: 18M0G7D, 16QAM: 18MOW7D, 64QAM: 18MOW7D
LTE Band XII: 0.107 W (20.3 dBm)

WCDMA Band IV: 0.214 W (23.3 dBm)
LTE Band IV: 0.282 W (24.5 dBm)
LTE Band XL I: 0.316 W (25.0 dBm)
Internal antenna

WCDMA Band IV: 0.1 dBi

LTE Band IV: 0.1 dBi

LTE Band XIlI: -3.0 dBi

LTE Band XL I: 1.5 dBi

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification

‘ Modification fitted by ‘ Date of Modification

Model: EB1190EM, Serial Number: 353343640000094, 353343640000102, 353343640000110

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

TUV SUD Japan Ltd.
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2.3
2.3

2.3.

2.4

Variation of family model(s)

A List of family model(s)

EUT
Model number EB1190EM *1 EB1201 EB1190 EB1190NC
Memory expansion standard standard standard
Camera with with with without
Fingerprint Sensor with with without without
NFC with with without without

size

73.0 x 157.0 x 11.43 [mm]

*1:Tested model

2 Reason for selection of EUT

The applicant decided that the differences between the design had no EMC impact and selected
EB1190EM with full function.

Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

. Bandwidth Frequenc
Band Modulation [MHz] Channel [I(\q/le] y

WCDMA Band QPSK - 1312, 1413, 1513 1712.4,1732.6, 1752.6
v 16QAM - 1312, 1413, 1513 1712.4,1732.6, 1752.6
1.4 19957, 20175, 20393 | 1710.7, 1732.5, 1754.3
3 19965, 20175, 20385 | 1711.5,1732.5,1753.5
LTE Band IV 1%ZSA|I<VI 5 19975, 20175, 20375 | 1712.5,1732.5,1752.5
640AM 10 20000, 20175, 20350 | 1715.0, 1732.5, 1750.0
15 20025, 20175, 20325 | 1717.5,1732.5, 1747.5
20 20050, 20175, 20300 | 1720.0, 1732.5, 1745.0

PSK 1.4 23017, 23095, 23173 699.7, 707.5, 715.3

LTE Band XII 1%QAI\/] 3 23025, 23095, 23165 700.5, 707.5,714.5

64QAM’ 5 23035, 23095, 23155 701.5, 707.5, 713.5

10 23060, 23095, 23130 704.0, 707.5, 711.0

QPSK, 5 23755, 23790, 23825 701.5,707.5,713.5

LTE Band X VI 16QAM,

64QAM 10 23780, 23790, 23800 709.0, 710.0, 711.0
PSK 5 39675, 40620, 41565 | 2498.5, 2593.0, 2687.5
LTE Band XL | 1%QAM, 10 39700, 40620, 41540 | 2501.0, 2593.0, 2685.0
640AM 15 39725, 40620, 41515 | 2503.5, 2593.0, 2682.5
20 39750, 40620, 41490 | 2506.0, 2593.0, 2680.0

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in X-axis (WCDMA Band IV, LTE Band X VII, LTE Band XL I) and Z-

axis (Other Bands) the worst case recorded.
Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

TUV SUD Japan Ltd.

Page 6 of 147




Document Number: JPD-TR-24115-0 @

3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.2 System configuration” correspond to the list in “3.1
Equipment used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
353343640000094,
1 | Mobile Phone KYOCERA | EB1190EM 353343640000102, | JOYPC9699 EUT
353343640000110
3.2 System configuration

1. Mobile Phone
(EUT)

TUV SUD Japan Ltd. Page 7 of 147
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4 Test Result

4.1 Effective Radiated Power or Equivalent Isotropically Radiated Power
411 Measurement procedure

[FCC 27.50]

<Step 1>

The EUT and support equipment are placed on a 1 meter x 1 meter surface, 0.8 meter height (Below
1GHz) or 0.6 meter x 0.6 meter surface, 1.5 meter height (Above 1GHz) styrene foam table. Radiated
emission measurements are performed at 3 meter distance with the broadband antenna (Log periodic
antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1 to 4 meters and stopped at height producing the maximum emission.

The bandwidth of the spectrum analyzer is set to 1 MHz. The turntable is rotated by 360 degrees and
stopped at azimuth of producing the maximum emission.

<Step 2>

The substitution antenna is replaced by the transmitter antenna (EUT).

The frequency of the signal generator is adjusted to the measurement frequency.
Level of the signal generator is adjusted to the level that is obtained from step 1, and record the
emission level of signal generator.

The spectrum analyzer is set to;

a) Span = 1.5 times the OBW

b) RBW = 1-5% of the expected OBW, not to exceed 1 MHz

c) VBW 23 xRBW

d) Number of sweep points = 2 x span / RBW

e) Sweep time = auto-couple

f)  Detector = RMS (power averaging)

g) Ifthe EUT can be configured to transmit continuously (i.e., burst duty cycle = 98%), then set the
trigger to free run.

h) If the EUT cannot be configured to transmit continuously (i.e., burst duty cycle < 98 %), then use a
sweep trigger with the level set to enable triggering only on full power bursts and configure the EUT
to transmit at full power for the entire duration of each sweep. Ensure that the sweep time is less
than or equal to the transmission burst duration.

i)  Trace average at least 100 traces in power averaging (i.e., RMS) mode.

i) Compute the power by integrating the spectrum across the OBW of the signal using the
instrument’s band power measurement function, with the band limits set equal to the OBW band
edges.

If the instrument does not have a band power function, then sum the spectrum levels (in linear
power units) at intervals equal to the RBW extending across the entire OBW of the spectrum.

- Test configuration

Testroom :  Measurement room

Spectrumanalyzer /

Antenna 3 Preamplifier Receiver
Cable system :

TUV SUD Japan Ltd. Page 8 0f 147
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4.1.2 Calculation method

Result (EIRP) = Ant. Input - Cable loss + Antenna Gain
Margin = Limit — Result (EIRP)

Example:

Limit @ 1732.6MHz : 30.0 dBm

Ant. Input =25.5dBm Cable loss =0.7 dB Ant. Gain =-10.1 dBi
Result =25.5-0.7 + (-10.1) = 14.7 dBm

Margin = 30.0 — 14.7 =15.3 dB

Result (ERP) = S.G Reading - Cable loss + Antenna Gain
Margin = Limit — Result (ERP)

Example:

Limit @ 707.5 MHz : 34.7 dBm

Ant. Input =15.0 dBm Cable loss =1.1 dB Ant. Gain = 8.0 dBd
Result =15.0-1.1 + 8.0 =21.9 dBm

Margin =34.7-21.9=8.1dB

4.1.3 Limit

ERP: 3W (34.7 dBm)
WCDMA Band IV, LTE Band IV: 1W (30 dBm)
LTE Band XL I: 2W (33 dBm)

41.4 Test data

Date . 26-April-2024

Temperature . 21.8 ['C]

Humidity . 38.8 [%] Test engineer :

Test place : 3m Semi-anechoic chamber Tadahiro Seino
Date 1 26~27-April-2024

Temperature . 228 ['C]

Humidity : 38.0 [%] Test engineer :

Test place : 3m Semi-anechoic chamber Chiaki Kanno

TUV SUD Japan Ltd. Page 9 f 147
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WCDMA Band 1V]

HV Frequency Reié?n Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [ dBm]g [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1712.4 -48.7 19.3 15 5.5 23.3 0.214 30.0 6.7
H 1732.6 -49.4 18.4 15 5.2 22.1 0.162 30.0 7.9
H 1752.6 -49.6 19.1 15 5.0 22.6 0.182 30.0 7.4
[LTE Band IV]
QPSK, BW 1.4MHz
HV Frequency Reiﬁing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1710.7 -28.5 19.8 15 55 23.8 0.240 30.0 6.2
H 1732.5 -28.4 20.5 15 5.2 24.2 0.263 30.0 5.8
H 1754.3 -29.4 20.1 15 5.0 23.6 0.229 30.0 6.4
16QAM, BW 1.4MHz
HV Frequency Reié?n Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [ dBm]g [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1710.7 -29.4 18.9 15 5.5 22.9 0.195 30.0 7.1
H 1732.5 -29.4 19.2 15 5.2 22.9 0.195 30.0 7.1
H 1754.3 -30.4 19.1 15 5.0 22.6 0.182 30.0 7.4
640QAM, BW 1.4MHz
ny Frequency Rei?ing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1710.7 -30.2 18.1 15 55 22.1 0.162 30.0 7.9
H 1732.5 -30.4 18.1 15 5.2 21.8 0.151 30.0 8.2
H 1754.3 -31.2 18.0 15 5.0 21.5 0.141 30.0 8.5
QPSK, BW 3MHz
HV Frequency Reié?n Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dB m]g [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1711.5 -29.2 19.1 15 5.5 23.1 0.204 30.0 6.9
H 1732.5 -28.4 20.1 15 5.2 23.8 0.240 30.0 6.2
H 1753.5 -28.5 21.0 15 5.0 24.5 0.282 30.0 55
16QAM, BW 3MHz
ny Frequency Rei?ing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 17115 -30.0 18.3 15 55 22.3 0.170 30.0 7.7
H 1732.5 -29.3 19.2 15 5.2 22.9 0.195 30.0 7.1
H 1753.5 -29.6 19.9 15 5.0 23.4 0.219 30.0 6.6

TUV SUD Japan Ltd.
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64QAM, BW 3MHz

HV Frequency Reiél?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 17115 -311 17.2 15 55 21.2 0.132 30.0 8.8
H 1732.5 -30.4 18.1 15 5.2 21.8 0.151 30.0 8.2
H 1753.5 -30.3 19.4 15 5.0 22.9 0.195 30.0 7.1
QPSK, BW 5MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 17125 -29.2 19.1 15 55 23.1 0.204 30.0 6.9
H 17325 -28.2 20.3 15 5.2 24.0 0.251 30.0 6.0
H 1752.5 -28.8 20.7 15 5.0 24.2 0.263 30.0 5.8
16QAM, BW 5MHz
ny Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1712.5 -30.0 18.3 15 55 22.3 0.170 30.0 7.7
H 17325 -29.3 19.2 15 5.2 22.9 0.195 30.0 7.1
H 1752.5 -29.7 19.8 15 5.0 233 0.214 30.0 6.7
640QAM, BW 5MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 17125 311 171 15 55 211 0.129 30.0 8.9
H 17325 -30.2 18.3 15 5.2 22.0 0.158 30.0 8.0
H 1752.5 -30.7 18.8 15 5.0 22.3 0.170 30.0 7.7
QPSK, BW 10MHz
HV Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1715.0 -29.4 18.9 15 5.4 22.8 0.191 30.0 7.2
H 1732.5 -28.1 204 15 5.2 24.1 0.257 30.0 5.9
H 1750.0 -30.0 195 15 5.0 23.0 0.200 30.0 7.0
16QAM, BW 10MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1715.0 -30.4 18.9 15 5.4 22.8 0.191 30.0 7.2
H 1732.5 -29.0 19.5 15 5.2 23.2 0.209 30.0 6.8
H 1750.0 -31.0 185 15 5.0 22.0 0.158 30.0 8.0

TUV SUD Japan Ltd.
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64QAM, BW 10MHz

HV Frequency Reiél?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1715.0 -31.2 171 15 5.4 21.0 0.126 30.0 9.0
H 1732.5 -30.1 18.4 15 5.2 22.1 0.162 30.0 7.9
H 1750.0 -32.0 175 15 5.0 21.0 0.126 30.0 9.0
QPSK, BW 15MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 17175 -29.1 19.2 15 5.4 23.1 0.204 30.0 6.9
H 17325 -28.1 204 15 5.2 24.1 0.257 30.0 5.9
H 17475 -30.6 19.4 15 5.1 23.0 0.200 30.0 7.0
16QAM, BW 15MHz
ny Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 17175 -30.1 18.2 15 5.4 22.1 0.162 30.0 7.9
H 17325 -28.9 19.6 15 5.2 23.3 0.214 30.0 6.7
H 17475 -314 18.0 15 5.1 21.6 0.145 30.0 8.4
64QAM, BW 15MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 17175 -30.9 17.4 15 5.4 21.3 0.135 30.0 8.7
H 1732.5 -30.0 185 15 5.2 22.2 0.166 30.0 7.8
H 17475 -32.2 17.2 15 5.1 20.8 0.120 30.0 9.2
QPSK, BW 20MHz
HV Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1720.0 -29.7 18.4 15 5.4 22.3 0.170 30.0 7.7
H 1732.5 -27.8 20.6 15 5.2 24.3 0.269 30.0 5.7
H 1745.0 -30.4 19.0 15 5.1 22.6 0.182 30.0 74
16QAM, BW 20MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1720.0 -30.5 17.4 15 5.4 21.3 0.135 30.0 8.7
H 1732.5 -28.6 19.9 15 5.2 23.6 0.229 30.0 6.4
H 1745.0 -31.3 18.1 15 5.1 217 0.148 30.0 8.3

TUV SUD Japan Ltd.
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64QAM, BW 20MHz

HV Frequency Reiél?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 1720.0 -31.6 16.5 15 5.4 204 0.110 30.0 9.6
H 1732.5 -29.6 18.9 15 5.2 22.6 0.182 30.0 74
H 1745.0 -32.3 17.1 15 5.1 20.7 0.117 30.0 9.3
[LTE Band XII]
QPSK, BW 1.4MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 699.7 -34.4 26.8 1.0 5.7 20.2 0.105 34.77 14.6
H 707.5 -34.6 26.8 1.0 5.7 20.1 0.102 34.77 14.7
H 715.3 -34.7 27.1 1.0 5.8 20.3 0.107 34.77 14.5
16QAM, BW 1.4MHz
ny Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 699.7 -35.5 25.7 1.0 5.7 19.1 0.081 3477 15.7
H 707.5 -35.5 25.9 1.0 5.7 19.2 0.083 34.77 15.6
H 715.3 -35.5 26.3 1.0 5.8 195 0.089 34.77 15.3
640QAM, BW 1.4MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 699.7 -36.3 24.9 1.0 5.7 18.3 0.068 34.77 16.5
H 707.5 -36.6 24.8 1.0 5.7 18.1 0.065 34.77 16.7
H 715.3 -36.5 25.3 1.0 5.8 185 0.071 34.77 16.3
QPSK, BW 3MHz
HV Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 700.5 -34.6 26.6 1.0 5.7 19.9 0.098 3477 14.9
H 707.5 -34.7 26.7 1.0 5.7 20.0 0.100 34.77 14.8
H 714.5 -35.8 25.9 1.0 5.8 19.2 0.083 34.77 15.6
16QAM, BW 3MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 700.5 -35.5 25.7 1.0 5.7 19.0 0.079 34.77 15.8
H 707.5 -35.6 25.8 1.0 5.7 19.1 0.081 34.77 15.7
H 714.5 -36.7 25.0 1.0 5.8 18.3 0.068 34.77 16.5
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64QAM, BW 3MHz

HV Frequency Reiél?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 700.5 -36.4 24.8 1.0 5.7 18.1 0.065 34.77 16.7
H 707.5 -36.7 24.7 1.0 5.7 18.0 0.063 34.77 16.8
H 7145 -37.8 23.9 1.0 5.8 17.2 0.052 34.77 17.6
QPSK, BW 5MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 7015 -34.8 26.4 1.0 5.7 19.7 0.093 34.77 15.1
H 707.5 -34.6 26.8 1.0 5.7 20.1 0.102 34.77 14.7
H 7135 -35.8 25.9 1.0 5.8 19.2 0.083 34.77 15.6
16QAM, BW 5MHz
ny Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 7015 -35.6 25.6 1.0 5.7 18.9 0.078 34.77 15.9
H 707.5 -35.6 25.8 1.0 5.7 19.1 0.081 34.77 15.7
H 7135 -36.5 25.2 1.0 5.8 185 0.071 34.77 16.3
640QAM, BW 5MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 7015 -36.7 24.5 1.0 5.7 17.8 0.060 34.77 17.0
H 707.5 -36.5 24.9 1.0 5.7 18.2 0.066 34.77 16.6
H 7135 -37.7 24.0 1.0 5.8 17.3 0.054 34.77 175
QPSK, BW 10MHz
HV Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 704.0 -34.4 26.9 1.0 5.7 20.2 0.105 3477 14.6
H 707.5 -34.5 26.9 1.0 5.7 20.2 0.105 34.77 14.6
H 711.0 -35.4 26.1 1.0 5.8 19.4 0.087 34.77 15.4
16QAM, BW 10MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 704.0 -35.2 26.1 1.0 5.7 19.4 0.087 34.77 15.4
H 707.5 -35.6 25.8 1.0 5.7 19.1 0.081 34.77 15.7
H 711.0 -36.3 25.2 1.0 5.8 185 0.071 34.77 16.3
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64QAM, BW 10MHz

HV Frequency Reiél?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 704.0 -36.4 24.9 1.0 5.7 18.2 0.066 34.77 16.6
H 707.5 -36.6 24.8 1.0 5.7 18.1 0.065 34.77 16.7
H 711.0 -37.1 244 1.0 5.8 17.7 0.059 34.77 17.1
[LTE Band XL 1]
QPSK, BW 5MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2498.5 -34.7 20.8 1.8 6.0 25.0 0.316 33.0 8.0
H 2593.0 -35.3 20.0 1.8 6.0 24.2 0.263 33.0 8.8
H 2687.5 -38.1 17.2 1.9 6.6 21.9 0.155 33.0 11.1
16QAM, BW 5MHz
ny Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2498.5 -35.4 20.1 18 6.0 24.3 0.269 33.0 8.7
H 2593.0 -36.1 19.2 1.8 6.0 234 0.219 33.0 9.6
H 2687.5 -39.1 16.2 1.9 6.6 20.9 0.123 33.0 12.1
640QAM, BW 5MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2498.5 -36.5 19.0 18 6.0 23.2 0.209 33.0 9.8
H 2593.0 -37.1 18.2 1.8 6.0 224 0.174 33.0 10.6
H 2687.5 -39.9 15.4 1.9 6.6 20.1 0.102 33.0 12.9
QPSK, BW 10MHz
HV Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2501.0 -36.3 19.2 18 6.0 234 0.219 33.0 9.6
H 2593.0 -37.4 17.9 1.8 6.0 22.1 0.162 33.0 10.9
H 2685.0 -39.5 15.8 1.9 6.6 20.5 0.112 33.0 12.5
16QAM, BW 10MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2501.0 -37.0 185 18 6.0 22.7 0.186 33.0 10.3
H 2593.0 -38.3 17.0 1.8 6.0 21.2 0.132 33.0 11.8
H 2685.0 -40.4 14.9 1.9 6.6 19.6 0.091 33.0 13.4
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64QAM, BW 10MHz

HV Frequency Reiél?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2501.0 -38.1 17.4 1.8 6.0 21.6 0.145 33.0 11.4
H 2593.0 -39.3 16.0 1.8 6.0 20.2 0.105 33.0 12.8
H 2685.0 -41.5 138 1.9 6.6 185 0.071 33.0 14.5
QPSK, BW 15MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2503.5 -36.3 19.2 1.8 6.0 234 0.219 33.0 9.6
H 2593.0 -37.9 174 1.8 6.0 21.6 0.145 33.0 114
H 2682.5 -40.2 15.1 1.9 6.6 19.8 0.095 33.0 13.2
16QAM, BW 15MHz
ny Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2503.5 -37.3 18.2 1.8 6.0 224 0.174 33.0 10.6
H 2593.0 -38.8 16.4 18 6.0 20.6 0.115 33.0 124
H 2682.5 -41.1 141 1.9 6.6 18.8 0.076 33.0 14.2
64QAM, BW 15MHz
HV Frequency Reia?ng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2503.5 -38.0 175 18 6.0 217 0.148 33.0 11.3
H 2593.0 -39.8 155 1.8 6.0 19.7 0.093 33.0 133
H 2682.5 -42.0 13.2 1.9 6.6 17.9 0.062 33.0 15.1
QPSK, BW 20MHz
HV Frequency Reifing Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2506.0 -37.4 18.1 18 6.0 22.3 0.170 33.0 10.7
H 2593.0 -375 17.8 1.8 6.0 22.0 0.158 33.0 11.0
H 2680.0 -39.0 16.2 1.9 6.6 20.9 0.123 33.0 12.1
16QAM, BW 20MHz
HV Frequency Reiltﬁng Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [dBm] [dBm] [dB] [dBd] [dBm] W] [dBm] [dB]
H 2506.0 -38.3 17.2 18 6.0 214 0.138 33.0 11.6
H 2593.0 -38.3 17.0 1.8 6.0 21.2 0.132 33.0 11.8
H 2680.0 -39.9 15.3 1.9 6.6 20.0 0.100 33.0 13.0
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64QAM, BW 20MHz

HV Frequency Reia?n Ant. Input | Cableloss | Ant.Gain Result Result Limit Margin
[MHz] [ dBm]g [dBm] [dB] [dBd] [dBm] (W] [dBm] [dB]
H 2506.0 -39.3 16.2 18 6.0 20.4 0.110 33.0 12.6
H 2593.0 -39.3 16.0 18 6.0 20.2 0.105 33.0 12.8
H 2680.0 -40.9 14.3 1.9 6.6 19.0 0.079 33.0 14.0
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4.2 Peak to Average Ratio
4.2.1 Measurement procedure
[FCC 27.50]
The peak to average ratio was measured with a spectrum analyzer connected to the antenna terminal.

The spectrum analyzer is set to;
a) Power Stat CCDF mode
b) Set resolution / measurement bandwidth = signal’'s occupied bandwidth.
c) Setthe number of counts to a value that stabilizes the measured CCDF curve.
d) Setthe measurement interval as follows:
1) For continuous transmissions, set to 1ms.
2) For burst transmissions, employ an external trigger that is synchronized with the EUT burst timing
sequence, or use the internal burst trigger with a trigger level that allows the burst duration.
e) Record the maximum PAPR level associated with a probability of 0.1%.

- Test configuration

Power splitter
Spectrum Wireless
Analyzer Attenuator Communication
Coaxial cable Coaxial cable Tester
EUT
4.2.2 Limit
13 dB or less
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4.2.3 Measurement result

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

16-April-2024

22.8 ['C]

35.9 [%]

Shielded room No.3

17-April-2024

18.5 ['C]

47.5 [%]

Shielded room No.3

18-April-2024

19.6 ['C]

39.7 [%]

Shielded room No.3

22-April-2024

19.9 ['C]

34.6 [%]

Shielded room No.3

24-April-2024

23.5 ['C]

34.0 [%]

Shielded room No.3

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Kazunori Saito

Kazunori Saito

Kazunori Saito

Kazunori Saito

Kazunori Saito
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Frequency Peak to Average Power Ratio Limit
Band Channel [MHzZ] [dB] [dB]
1312 1712.4 3.30
WCDMA Band IV 1413 1732.6 3.54 13.0
1513 1752.6 3.25
. Peak to Average -
Band Channel Frequency Modulation Bandwidth RB Power Ratio Limit
[MHZz] [MHZz] [dB] [dB]
1.4 6-0 5.80
3 15-0 6.20
5 25-0 6.12
QPSK 10 50-0 6.12
15 75-0 6.64
20 100-0 6.00
1.4 6-0 6.43
s 220 556
Band IV 20175 1732.5 16QAM 10 50-0 6.93 13.0
15 75-0 7.07
20 100-0 6.90
1.4 6-0 7.13
3 15-0 6.96
5 25-0 6.93
64QAM 10 50-0 6.99
15 75-0 7.04
20 100-0 7.01
; Peak to Average -
Band Channel Frequency Modulation Bandwidth RB Power Ratio Limit
[MHZ] [MHZ] [dB] [dB]
1.4 6-0 6.12
3 15-0 5.71
QPSK 5 25-0 5.74
10 50-0 5.65
Bal;;(rjEXII 23095 707.5 16QAM 134 165;?0 g% 13.0
) 5 25-0 6.58 )
10 50-0 6.52
1.4 6-0 6.87
3 15-0 6.52
64QAM 5 25-0 6.49
10 50-0 6.70
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; Peak to Average -
Band Channel | FT8AUeNCY | yiqulation Bandwidth RB Power Ratio Limit
[MHz] [MHz] (dB] [dB]
5 25-0 5.45
10 50-0 5.39
QPSK 15 75-0 5.80
20 100-0 5.33
BarI;;er(Ll 40620 2593 16QAM 150 gg:g gég 13.0
15 75-0 6.35 '
20 100-0 6.14
5 25-0 6.46
10 50-0 6.29
64QAM 15 75-0 6.52
20 100-0 6.58
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4.2.4 Trace data

[WCDMA Band IV]
Channel: 1312

o
A
Ref Lavel 30.00 dBm  Offsat 17.61 dB
Att 30 B AQT 2ms @ RBW S MHz
f[o15a view

Spectrum

1E-D

1E-0

1E-0

flcF 17123 Ghz Mean Pyir + 20.00 dB
" lati Function Samplos: 130000
Mean | Peak |  crast | 10% | 190 | 0% | o019 |
Trace 1 [ 20,94 dBm | 24.53 dbm 3.59 dB 1.62 dB. 2.81d8 3.30 dB 3.48 dB
——
L I\ J
(Spectrum ) =
Ref Level 30.00 dém  Offset 17.61 dé
b att 30d8_ AQT 2 ms & RBW § MHz
(@153 view
=
0.1 - -
0.01
\ S,
«\ <
1E-0 \lk -
1E-0 : o
1E-0 °
CF 1.7326 GHz wan Pyir + 20.00 dB
Y lati Function Samples: 130000
Mean | Poak 1 crost___| 109G | 196 | 0.1% |  0.019 |
Troce 1 [ 20,69 dBm | 24.80 dém 3,91 0B 1.68 d8 2.96 db 3.54 08 3.77 dé J
—— —~ _—
Spectrum =
Ref Level 30.00 dém OMset 17.61 d8
ALt 30ds AQT 2ms @ RBW S MH2
(@153 view
b
01
N s
.\
0.01
L
X N
1E-0 \\
1E-04 )
1E-05
ICF 1.7526 GHz Mean Pwr + 20,00 dB
ary lati Samples: 130000
Mean |  Peak | crest | 10% | 19% | 0a% | 0010 |
Trace 1 [ 20.99 dBm | 24.66 dBm 3.67 dB 1.68 d8. 2.72 dB 3.25 d8 3.57 d&
Pr— - r
L it y
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[LTE Band V]
Channel: 20175
QPSK, BW 1.4MHz, RB6-0

Spectrum ey
Ref Level 30.00 dém  Offset 17.61 da
Att 30de_AQT Ims @ RBW 2 MHz
LAt
(8155 View
.b""\'-,_- E
0.1 S
e
0.0 -
\ ~
N
1E-0 X
\
1E A
ller 17525 Gz lgan Pwir + 20.00 4B
ary Di Function samples: 130000
Mean | Peak | crest | 100 | 19% | 0.19% | 0.01%
Trace 1 [ 20.42 dBm | 27.17 dBm 6.75 db 2.75 d& 4.75 di 5.80 d8 6.55 di
) s .
QPSK, BW 3MHz, RB15-0
Spectrum vy
Ref Level 30.00 dBm  Offset 17.61 dB
Att 30dd_AQT 3 ms @ RBW 3 MHz
0153 View
"“""-:-\.
e
0 =
0.01 - -
<
1E-0, -
\
1E \‘
1E-05 ﬂlL
|lcF 1.7325 GHz Mean Pwr + 20,00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 196 | 0.19% | 0.019% |
Trace 1 [ 19.99 ddm  27.48 dém 7.49 dB 2.55 db 4.72 B 6.20 dB 7.10 dB
L -
L | J -

QPSK, BW 5MHz, RB25-0

Spectrum o
Ref Lovel 30.00 d8m  Offset 17.61 d8
Att 30¢8  AQT 2ms @ RBW 5 MHz

@153 View

‘}Vh—‘-: -~

0. -

‘\'\
< =
0.01 ~
N g
1E-0 3
A\
1€ \
1
\

1E 1

Jicr 1.7525 Gz Mean Pwr + 20,00 dB
D Samplos: 130000
Mean | Peak | cCrest | 100 | 19% | ©0.9% | 0.01%
Trace 1 [ 20.10 dbm | 27.26 dBm 7.16 d8 2.41d8 4.75 dB 6.12 d8 .81 dB
n

L i J C e
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Channel: 20175
QPSK, BW 10MHz, RB50-0

pectrum -y
Rof Level 30.00 dBm  Offset 17.61 d&
3008 AQT 2 ms @ RBW 10 MHz
B et
0.0
X X
1€ ¥
.‘\
%
1E Y <
1€ \
“\
CF_1.7325 GHz Mean Pwr + 20,00 dB
vy Cumulative D Samples: 130000
Mean | Peak | crest | 10% | 196 | oaee | 0.1 |
Trace 1 [ 20.29 ddm  28.11 dém 7.82 dB. 2.38 dB 4.70 dB 6.12 dB 7.07 dB
e — O

QPSK, BW 15MHz, RB75-0

Spectrum I o
Ref Level 30.00 dBm  Offset 17.61 d&
Att 30d8_ AQT 2ms ® RBW 20 MHz
0152 View
e
\\:; =
0.1 P
0.0 .
B S
1E0 ~
1
1
% \
bt \.
\
5
1€ 1
F 1.7325 GHz Maan Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean |  peak | crest | 100 | 19 | ©0.a% | 0.019%
Trace 1 [ 20.77 dbm  28.61 dém 5.04 a8 2.58 dB 5.16 db. 6.64 08 7.19 &
=

QPSK, BW 20MHz, RB100-0

Spectrum

Ref Level 30.00 dBm Offset 17.61 dB

Att 30dé  AQT 2 ms & RBW 20 MHz

®15a View

0.01 P =
H 5
5
1E
1€

EF 1.7325 GHz

Maan Pwr + 20.00 di

‘Complementary Cumulative Distribution Function

Samples: 130000
Mean | Peak | crest | 100 | 19 |  0.19% | o0.019% |
Trace 1 [ 20.51 dém | 28.22 dbm 7.71 db 2.38 dB 4.70 dB 6.00 dB 6.75 dB
——

L I\

TUV SUD Japan Ltd.

Page 24 of 147




Document Number: JPD-TR-24115-0

Channel: 20175

16QAM, BW 1.4MHz, RB6-0

pectr

Ref Level 30.00 dém
Att 30 dB

A

Offset 17.61 08
AQT Ims @ RBW 2 MHz

9153 View

1E-0°

fcF 17525 Gz

Mean Pyir + 20,00 d8

C C

y Function Samples: 130000
mean | Peak | crest | 100 | 19 | 01% | o019 |
Troce 1 [ 19.38 dBm | 26.94 0B 7.56 d8 3.07 de 5,28 d8 6.43 d8 7.19 d8

—_—

16QAM, BW 3MHz, RB15-0

Spectrum

Ref Level 30.00 dém
Att 30 d&

Offset 17.61 d8
AQT 3 ms @ RBW 3 MHz

@153 View

1E-0%:

ICF 1.7325 GHz

Mean Pwr + 20.00 dB

Complementary Cumul

lative Distribution Function Samples: 130000

Mean | Poak | crost__ | 109% | 196 | 0.1% |  0.019% |
Trace 1 19.00 dBm 27.27 dém 8.27 dB 2.93 dB .22 dB 6.67 dB 7.62 dB
"
L JL J

16QAM, BW 5MHz, RB25-0

Spectrum

Ref Loevel 30.00 d8m

Offset 17.61 d8

TUV SUD Japan Ltd.

Att 30¢8 AQT 2ms @ RBW 5 MHz
@153 View
N fat
1E0 3
5 q
4}
1€ -
1E-05 \\
|
lcF 1.7325 cniz Moan Pwr + 20,00 dB
¥ D Samples: 130000
Mean |  peak | crest | 100 | 1% | 0.1% | 0.019%
Trace 1 | 19.11 dém | 27.71 dBm 8.60 d8 2.90 d8 5,30 d8 6.96 d8 8.23 d8
—_—

e
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Channel: 20175
16QAM, BW 10MHz, RB50-0

sctrum

Ref Level 30.00 dBm Offset 17.61 di

Att 30 d8  AQT 2 ms & RBW 10 MHz

o355 Vew

RGF 1.7325 GHz

Mean Pwr + 20.00 d8

v C lative D
Mean | Peak | crest |

109

| 196

Samples: 130000
| o0a0 | o.019 |

Trace 1 19.23 dém 27.66 dBm 8.43 dB
— —

2.93de

5.36 dB

6.93 dé 7.88 dé

16QAM, BW 15MHz, RB75-0

Ref Level 30.00 dBm Offset 17.61 dB
Att 30d8  AQT 2 ms & RBW 20 MHz

0152 View

1E-D:

F 1.7325 GHz

Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function
Mean | peak | crest |

109

190

Samples: 130000
| _01% | o019 |

Trace 1 19.80 dém 28.65 dém 8.84 dB 2.99 d8
—_—

5.59 dB

7.07 d8 6.03 d8

16QAM, BW 20MHz, RB100-0

Spectrum

Ref Level 30.00 dBm Offset 17.61 dB
Att 30dé  AQT 2 ms & RBW 20 MHz

®15a View

EF 1.7325 GHz

Maan Pwr + 20.00 di

‘Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%

1%

Samples: 130000
0.19% | 0.019% |

Trace 1 19.47 dam 28.35 dBm 88 dB 2.90 da
e —

5.36 dB

6.90 da 7.94 d8

L I\
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Channel: 20175
64QAM, BW 1.4MHz, RB6-0

ctrum

[ a
Rof Lavel 30.00 dbm _ Offsat 17.61 4B

o Att 30d8_AQT 3ms @ RBW 2 MHz
@153 view
-

T

s
0.1
0.0 T
1€ -
\,

3
" \
1
|

F 1.7325 GHz Mean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1080 | 190 | 0.9 | o.01% |
Trace 1 18.82 dém 27.30 dém 8.48 dB 3.16 dB 5.48 dB 7.13 d8B 8.09 d8
———
L I\ J
64QAM, BW 3MHz, RB15-0
Spectrum Y
Ref Lavel 30.00 dém Offset 17.61 dB
AL 30d8  AQT 3 ms & RBW 3 MHz
@152 View
0.01 T r
NN
\
1E BE
N
\
\
B Y
I \
L
1E I{ >
CF 1.7325 GHz Mean Pwr + 20.00 dB
” Somples: 130000
Mean | Peak | crest | 1000 | 186 | 0% | o.019 |
Trace 1 18.34 dBm 26.63 dBm 8.29 dB 3.04 dB 5.28 dB 6.96 dB 8.00 dB
—_

64QAM, BW 5MHz, RB25-0

Spectrum
Ref Lavel 30.00 dém Offset 17.61 dB
AL 30 d8__AQT 2 ms & RBW 5 MHz
@153 View
B
0.01 v
Be
\;
1E 1
\
b
1€ ‘l
1€
EF 1.7325 GHz Meaon Pwr + 20.00 dB8
Complementary Cumulative Distribution Function Samples: 130000
Mean | Poak | crast__ | 109 | 190 |  0.9% | 0.01% |
Trace 1 18.50 dBm 26.65 dBm 8.14 dB 2.96 dB 5.33 dB 6.93 dB 7.71 dB
_— r
L JL J
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Channel: 20175
64QAM, BW 10MHz, RB50-0

A

Ref Lavel 30.00 dém
e Att

Offset 17.61 d8
30 dB AQT

2 ms & RBW 10 MHz

@153 View

0.3 =

: Y

1

CF 1.7325 GHz
C

Mean Pwr + 20.00 dB
ary Cumulats ibution Fur Samples: 130000
Mean | peak |  crest 0% | 19 | 0% | oo ||
Traco1 [ 18,61 dém | 27.66 dém 9.05 d 3.01 8 5.36 d8 6.99 dB .12 dB
) G e
L il J
64QAM, BW 15MHz, RB75-0
Spectrum by
Ref Level 30.00 d8m  Ofset 17.61 d8
I At 30 6B AQT 2 ms @ RBW 20 MHz
@153 view
= }\“'--\
0.1
0.01 =
i
¥
1E A
3
X
i
16-04 y
\
"
|
\
1€ L\
[cF 17325 GHz Mean Pwr + 20.00 dB
¥ istributi i Samples: 130000
Mean | wpesk | crest | 10% | 19 | 0% | 0.019%
Trace 1 [ 19.22 0Bm | 28.27 dém 9.06 d 3.13 08 5.59 d8 7.04 a8 8.17 d8
{ )i J L]
64QAM, BW 20MHz, RB100-0
Spectrum S
Ref Lavel 30.00 d8m Offset 17.61 d8
I At 3098 AQT 2 ms @ RBW 20 MHz
@153 View
g3 k\\_
0.1 —
0.01 < T
1€-
5
\
1€+ T
% \
%
3
1E-05: \\
:
[CF 1.7325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 109% | 1% | ©0.1% | 0.019% |
Trace 1 [ 18.89 dém | 27.79 dem 8.91d8 2.99 dB 5.33 db 7.01 dB. .12 dB
P
L )i -
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[LTE Band XII]
Channel: 23095
QPSK, BW 1.4MHz, RB6-0

Spectrum =
Rof Lovel 30,00 dém  Offset 16.67 d8
Att 30 d8__ AQT 3ms @ RBW 2 MHz
(@155 View
\\__‘_\ .
0.1 e
o <,
A
0.0 <
X N
<
1€ Y
\|
b
1 \k :
1E0! ]i
[CF 707.5 MHz Mean Py + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Moan__ | Poak | crost___ | 109 | 19 | 0.9 | 0.01%
Trace 1 [ 21.22 dém | 28.28 dém 7.06 dB 2.67 6B 4.70 db. 6.12 d8 6.93 d8
e
L i J G e
QPSK, BW 3MHz, RB15-0
Spectrum by
Ref Level 30.00 dém Offset 16.87 dB
Att 30 dB  AQT 3 ms & RBW 3 Mz
0153 view
‘\\ :
B
0.1 -
0.01 T
i S
b3
= :
1E0: ki
\
1E-04 \
i
1E-05
3
|cF 707.5 MHz Mean Pwr + 20,00 d8
Y [l i Samples: 130000
Mean | pesk | crest | 100 | 19 | 0.19% | 0.010 |
Trace 1 20.69 dBm 27.41 dBm 6.72 d8 2.43 d8 4.35 dB §.71 d8 6.38 dB
[ )i weom v
QPSK, BW 5MHz, RB25-0
Spectrum e
Rof Lovel 30.00 éBm  Offset 16.67 d8
Att 30dB__AQT 2 ms @ RBW S MHz
I.lSa View
0.1 -
L
0.01 b
N
1E0 3 <
\
I
1E-04 \ :
A
(\
1E-0! ¥ X
lcF 707.5 Mhiz Maoan Pwr + 20,00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean |  weak | Crest | 10% | 1% | _0a% | 0010 |
Trace 1 [ 20.80 dém  27.76 dém 6.95 db 2.32 d. 443 d8 .74 0B 6,41 db
—

TUV SUD Japan Ltd.

Page 29 of 147




Document Number: JPD-TR-24115-0

Channel: 23095
QPSK, BW 10MHz, RB50-0

Spe
Ref Level 30.00 dsm _ Offset 16.67 66

At 308 AQT 2 ms @ RBW 10 MHz
[@15a view

1E “ T
F 707.5 MHz Mean Pwir + 20,00 dB
ary Function Samples: 130000
Moan | poak | crest | 1006 | 190 | 0% | 0.01% | ‘
Trace 1 [ 20.67 gbm | 28.03 dém 7.36 A8 2.32 db .38 d8 5.65 db 6.49 0B

16QAM, BW 1.4MHz, RB6-0

Ref Lovel 30.00 dBm  Offset 16.87 d8
Att 30 dB  AQT 3 ms & RBW 2 MHz
[@15a View

CF 707.5 MHz Mean Pyr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Meon | pesk | crest | 109% | 19 | 0.4% | 0.01% |

Trace 1 [ 20.16 dBm | 28.43 dém 8.27 db. 2.96 d8 5.13 dé 6.67 dB 7.94 db
=

N (e
(=)

16QAM, BW 3MHz, RB15-0

Spectrum
Ref Lovel 30.00 dbm _ Offset 16.67 d&

Att 30 d8_ AQT 3ms @ RBW 3 MHz
[@152 view

]

1E \\
5

1E T

CF 707.5 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000

Meoan | Poak | crest | 100 | 190 | 0.9 | o010 |
Trace 1 [ 15.72 dbm | 27.81 dém .09 dB 2.93 d8 5.01 d8 6.45 d8 7.42 db

— T
\ N J
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Channel: 23095
16QAM, BW 5MHz, RB25-0

oo
Ref Level 30.00 dém  Offset 16.87 dB
Att 30 6B AQT 2 ms @ RBW S Mhz
[@15a view
0.01 -
: 5, X
A,
\
~ N
1€ T Y
| N
1E
cF 7075 hz Mean Pwr + 20,00 dB
|Complementary Cumulative Distribution Function Samples: 130000
Mean |  pesk | crest | 10% | 1% | 0.9% | 0.01%
Trace 1 [ 19.75 dBm | 27.94 dém 8.18 dB 2.67 dB 5.04 0B 6.58 0B 7.57 db

16QAM, BW 10MHz, RB50-0

Py
Ref Level 30.00 ¢ém  Offset 16.87 d8

Att 30 dé  AQT
@153 View

2ms & RBW 10 MHz

=

|

0.1: -

1E-D4:

[CF 707.5 MHz

e Cumulath

Mean Pwr + 20.00 dB

¥

Samples: 130000

Mean | Pesk | crest |  10% | 1% | 0.1% | 0019% |
Trace 1 19.65 dém 27.69 dém 8.04 d8
Wk

2.90 d8 5.07 d8 6.52 d8 7.45 dB

64QAM, BW 1.4MHz, RB6-0

Spectrum

Ref Level 30.00 d@m Offset 16.87 di

] s
(=)

- Att 30 dB_AQT
[@15a View

3Ims & RBW 2 MHz

CF 707.5 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

TUV SUD Japan Ltd.

Samples: 130000
Mean | Poak | Crest 1 109 | 19 1 0.1% |  p.0106 |
Trace 1 19.75 dim 28.50 dém 8.74 dB 3.13d8 §.22 dé 6.87 dB 8.17 dB
— - T
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Channel: 23095
64QAM, BW 3MHz, RB15-0

Spectrum

Ref Level 30.00 dém Offset 16.87 d8

o ALt 30 dB__ AQT

Ims &
|@15a View

RBW 3 MHz

0.1

1E-05. ’\‘ 3

[CF 707.5 MHz

Complementary Cumulative Distribution Function

Mean Pwr + 20,00 dB

Samples: 130000
Moan | Pesk | cCrest | 10% | 19% | 0.9 | o01% |
Trace 1 [ 15.07 dém | 27.38 dém 8.31 dB 3.04 d8 5.19 d8 6.52 db 7.39 dB
—_— —
L i1t )
64QAM, BW 5MHz, RB25-0
Spectrum l
Ref Level 30.00 dém Offset 16.87 d8
AL 3008 AQT 2 ms @ RBW S MHz
@153 View
e
e -
0.1 -
0.01 -
T
1E-0; -
.04 il
X
I
CF 707.5 MHz Mean Pwr + 20,00 dB
|Complementary Cumulative Distribution Function Samples: 130000
Meon | Pesk | crest | 100 | 19 | 0.1% | o0.019% |
Trace 1 [ 15.15 dBm | 26.66 dém 7.51d8 2.96 d8& 5.13 d8 6.49 db 7.16 db
—_— “—-—
L y1k J

64QAM, BW 10MHz, RB50-0

Ref Lovel 30.00 dém Offset 16.87 d8

10 MHz

o _att 30de AQT 2 ms » RBW
@153 View
0.01 ;
N =
u o o
N
\
\
\
1€ 1
'S
1E-0 ‘
|
F 707.5 MHz

Maan Pwr + 20.00 dB

Complementary Cumulative Distribution Function
Mean | Peok | crest

Trace 1 19.18 dém
—_—

Samples: 130000

TUV SUD Japan Ltd.

| 10% | 196 | o.a% | po1oe |
27.76 dém 8.58 dé 3.01 d8 5.13 dB 6.70 d8 7.83 dB |
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[LTE Band XL 1]
Channel: 40620
QPSK, BW 5MHz, RB25-0

Ref Lavel 30.00 dém
Att 30d8
TRG:IFP

Offset 18.11 d8
AQT 2ms & RBW S MHz

[@15a View

]
=~

1E-D

1E-05

H.

N

Mean Pwr + 20.00 dB

llcF 2593 @
=

T

Mean

Function
Crast

Poak |

Samples: 130000

|  0.019%

100% | 196 |

0.1%

Trace 1 21.05 dBm 27.51 dBm 6.45 dBb

2.41 dB 4.29 db 5.45 dB 5.97 dB

QPSK, BW 10MHz, RB50-0

A

Ref Level 30.00 dém
Att 30 dB
TRG:IFP

Offset 18.11 d8
AQT 2ms & RBW 10 MHz

[@15a View

R

0.1

0.01

Mean Pwr + 20.00 dB

[CF 2.593 GHz
=

-
Poak

Y
Mean | | |

Crast

Samples: 130000

10% | 190 | 0% | 0019

Trace 1 | 20.98 dBm 27.60 dém 6.62 dB
_ -

2.38 dB +.29 d8 5.39 dB 6.06 dB

I\

QPSK, BW 15MHz, RB75-0

Ref Level 30,00 d8m
Att 30 d8
TRG: IFP

Offset 18.11d8
AQT 2ms @ RBW 20 MHz

@153 View

1E-0

1E-05

EF 2.593 GHz

Mean Pwr + 20.00 dB

Function
Crest

¥
Mean | peak |

Samples: 130000
0.19% | 0.01% |

10% | 19 |

27.79 dBm 6.55 dB

2.52d8

4.67 dB 5.80 d& 6.23 dB

Trace 1 21.24 d&m
== —

L N
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Channel: 40620
QPSK, BW 20MHz, RB100-0

Ref Level 30.00 dém Offset 18.11 dB

Att 30ds  AQT 2ms @ RBW 20 MHz

TRG: IFP
[e15s view

it

0.1

3 LN
0.0 X
Bt
‘\_ .,
\
1EQ T
\\
‘\
1E c
\\
\
1605 1
i
|
licr 2:593 Griz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Poak | crest | 109 | 190 | 0% | o0.019 ||

Trace 1 [ 20.94 ébm | 27.68 dem 6.94 dB. 2.38 dé 4.26 dB S.33 6B 6.09 dé

L —

16QAM, BW 5MHz, RB25-0

Ref Level 30.00 d8m Offset 18.11 d8

Att 30d8  AQT 2ms ® RBW § MHz
TRG:IFP

(@153 View

.
0.1

1E-04 \

1E-0

Mean Pyir + 20.00 dB

JCF 2.593 GHz
=

Y Samplos: 130000
Mean | Peak | Crest | 0% | 19% | _0a% | 0.01% |
Trace 1 [T20.01 dbm | 27.40 dém 7.39 dB 2.96 dB 4.99 d8 6.17 dB 6.64 db
= -

16QAM, BW 10MHz, RB50-0
Spectrum | @

Ref Level 30.00 dBm  Offset 18.11 d&

Att 0de  AQT 2ms @ RBW 10 Mz
TRG: IFP

@153 View

n-.__‘\

0.0

ICF 2.593 GHz

Mean Pyr + 20.00 dB
v Samples: 130000
Mean | peak |  crest | 100 | 196 | 0.a% | o019 |

Trace 1 19.95 dBm 27.34 dBm 7.38 dB 2.96 d& 5.01 d8 6.20 dB 6.99 dB
)1 o wa
L I\ J

o
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Channel: 40620
16QAM, BW 15MHz, RB75-0

o
A
Ref Level 30.00 d@m Offset 18.11 d8
30d8  AQT 2ms & RBW 20 MHz

0.01 =
\ :
\\

€0 -

\;

\
= b X

g .

ler 2.593 GHz Mean Pwr + 20.00 dB
Y Di Function Samples: 130000
Mean | Peak | crost__| 100 | 186 | 0.0 | 0.019% |
Trace 1 | 20.24 dém | 28.23 dbm 7.98 db 3.07 d8 5.22 db 6.35 08 7.07 dé
—_— —
L )| J G

16QAM, BW 20MHz, RB100-0

o

Ref Level 30.00 dém  Offset 18.11 c@

Att 3008 AQT 2ms @ RBW 20 MH2

TRG: IFP
(@153 View

o

|
_—
0. e
™

1E-0:

lcF 2.593 GHz Mean Pyr + 20,00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Poak | Crest | 109 | 19 | 0.1% | 0.01% ||
Trace 1 [ 20.00 dbm | 27.60 dém 7.88 dB 2.96 d8 4.96 db .14 db 7.07
)| [
L It J
640QAM, BW 5MHz, RB25-0
Spectrum oo
Ref Level 30.00 dém  Offset 18.11 d8
fo At 30ds  AQT 2ms @ RBW 5 MHz
TRG:IFP
@153 View
=
2
N =
0.01 5
\:
10 ¥ X
3.
1E: \\
1E-0! 1
F 2.593 GHz Mean Pwr + 20.00 dB
c y Cumulative Distrily Somples: 130000
Mean | peak | crest | 109 | 19 | 0.a% | o.o1% |
Trace 1 | 15.18 ddm | 26.53 dam 7.76 db 3.01 dB 5.25 db 6.46 dB 7.30 b
)j [
L L y)

TUV SUD Japan Ltd.

Page 35 of 147



Document Number: JPD-TR-24115-0

Channel: 40620
64QAM, BW 10MHz, RB50-0

£
A
Ref Level 30.00 dém Offset 18.11 dé

j= Att 30d8  AQT 2ms & RBW 10 MH2
TRG:IFP

ler 2.593 Gz Mean Pyer + 20.00 dB_|
Complementary Cumulative Distribution Function

Samples: 130000

Mean | Peak |  crest | 109 | 180 | 0.8 | 0018 |
Trace 1 [ 18.59 gbm | 25.18 dém 6.5 dB 3.04 dB 5.33 dB 6.29 0B 6.58 0B

—_—

! I
[

64QAM, BW 15MHz, RB75-0

Ref Level 30.00 dém  Offset 18.11 d8

po Al 3008 AQT 2ms & RBW 20 MHz
TRG:IFP

@153 View

s

0.1 -

1E-0 -

1€-0 -

1E-0 ‘.\

& 1z ean Pwr « A
F 2,593 GH. Mean Pwr + 20,00 dB
P ry 2] i

Samples: 130000
Moon |  Peak | crest | 0% | 1% | 0.19% | 0.01%

Trace 1 [ 16.42 dém  27.58 dbm 8.16 d8 3.16 dB 5.39 db 6.52 dB 7.33 d8
—ea

64QAM, BW 20MHz, RB100-0

o
Y
Ref Level 30.00 dBm  Offset 18.11d8
jo AlL 30d8  AQT 2ms & RBW 20 MHz
TRG: IFP

(@153 View

1E-0:

ICF 2.593 GH. Mean Pwr + 20,00 dB
C y C

istrib ct Samples: 130000
Mean | peak | crest |

~

109% | 19 | _0.a9% | o0.010% |
Trace 1 [ 15.10 dém = 27.31 dém 8.22 d& 3.01d8 5.22 dB 6.58 do 7.51d8 | |
-~ =—-
L )il J -
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4.3 Occupied Bandwidth

431

[FCC 2.1049]

Measurement procedure

The Occupied bandwidth was measured with a spectrum analyzer connected to the antenna terminal.

The spectrum analyzer is set to;
a) RBW =1-5% of the expected OBW & VBW =3 x RBW
b) Detector = Peak

c) Trace mode = Max hold
d) Sweep time = auto-couple

- Test configuration

Power splitter

Spectrum

Analyzer Attenuator
4.3.2 Limit
None
4.3.3 Measurement result
Date 17-April-2024
Temperature 18.5 ['C]
Humidity 47.5 [%]
Test place Shielded room No.3
Date 18-April-2024
Temperature 19.6 ['C]
Humidity 39.7 [%]
Test place Shielded room No.3
Date 19-April-2024
Temperature 22.9 ['C]
Humidity 29.7 [%]
Test place Shielded room No.3
Date 22-April-2024
Temperature 19.9 ['C]
Humidity 34.6 [%]
Test place Shielded room No.3
Date 24-April-2024
Temperature 23.5 ['C]
Humidity 34.0 [%]
Test place Shielded room No.3

TUV SUD Japan Ltd.

Coaxial cable

EUT

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Coaxial cable

Wireless
Communication
Tester

Kazunori Saito

Kazunori Saito

Kazunori Saito

Kazunori Saito

Kazunori Saito
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Band Channel Fr%(\qﬂi'ez?cy Tes[lt/llzez]sult
1312 17124 4.1318
WCDMA Band IV 1413 1732.6 4.1368
1513 1752.6 4.1414

Band Channel Fr?&?_lez?cy Ba[nl\?l\flvzi]dth Modulation RB Tes[;ltﬂﬁcz?ult

e 5o

14| 160aM 50 11042

e ——

QPsK 150 27048

s | w2t

R —

QPsK 250 45165

. 16QAW 250 45034

R

LTE Band IV 20175 17325 OPSK 5510 4.6559

50-0 8.9925

oo | wow SR | s

oo |1 aso

QPsK 750 | Taders

15 16QAM 750 155007

G4QAN P50 134507

QPsK 1000 |17 otes

20 16QAW 100017 0480

64QAM 1000 | 1763
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Band Channel Fr?&ﬁezr]lcy Ba[nl\%vziijth Modulation RB Tes[l’i/lﬁez]sult
QPsK 50 o0

1.4 16QAM = T o854

R ——

QPSK 185;?0 ;:%gg

3 16QAM 185;?0 ;:%22

e

LTE Band Xl 23095 707.5 - 12-7 22777
25-0 4.5138

o | wow | kDo oz

G4QAN 250 45172

e

10| 160AM T

TUV SUD Japan Ltd.
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Frequency | Bandwidth - Test Result

Band Channel [MHZ] [MHZ] Modulation RB [MHZ]
12-7 2.3049

QPSK 25-0 45112

12-7 2.3305

5 16QAM 25-0 45110

12-7 2.2601

64QAM 25-0 4.5152

25-12 47121

QPSK 50-0 9.0069

25-12 4.6779

10 16QAM 50-0 9.0125

64QAM 565 e

LTE Band XL 50- 8.
40620 2593 -

| PSK 36-20 6.8179
Q 75-0 13.5169

36-20 6.7756
15 16QAM 75-0 13.5179

36-20 6.8043
64QAM 75-0 13.4586

50-24 9.2517
QPSK 100-0 17.9821

50-24 9.2122
20 16QAM 100-0 17.9628

50-24 9.1567
64QAM 100-0 18.0420

TUV SUD Japan Ltd.
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4.3.4 Trace data

[WCDMA Band IV]
Channel: 1312

*Atten 30 dB

WVEH 16

Occupied Bandvidth Oce BH % Pur
41318 MHz x dB

Transmit Freq Error
% dB Bandwidth

Channel: 1413

“UBH

4.1368 MHz

Transmit Freq Error
% dB Bandwidth

Channel: 1513

kHz *VBH 160 kHz

Occupied Bandwidth Occ BH % Pur
4.1414 MHz * 48

Transmit Freq Error -
% dB Bandwidth
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[LTE Band IV]
Channel: 20175

QPSK, BW 1.4MHz

*Atten 40 dB

Occupied Bandwidth
610.3019 kHz

VBH 91 kHz

Transmit Freq Error
% dB Bandwidth

*Atten 40 dB

VBH 91 kHz

618.1438 kHz

Transmit Freq Error
% dB Bandwidth

*Atten 40 dB

nter 1.732 588 GHz
tes BH 30 kHz

Occupied Bandwidth
607.3882 kHz

VBH 91 kHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

Span 3 MHz
Sweep 3.2 ms (1001 pts)

Occ BH 7 Pur
xdB -2

sAtten 40 dB

e e o

LaAv

M1 S2

Center 1.732 500 GHz

bRes BH 30 kHz

Occupied Bandvidth
1.0958 MHz

VBH 91 kHz

Transmit Freq Error

% dB Bandwidth

#Atten 46 dB

Span 3 MHz JIC

Sweep 3.2 ms (1801 pts)

Occ BH 7% Pur
% dB

Span 3 MHz

Sweep 3.2 ms (1001 pts)
Occ BH % Pur
% dB

VBH 91 kHz

Occupied Bandvidth
1.1042 MHz

Transmit Freq Error

% dB Bandwidth

sAtten 48 dB

LaRv

M1 S2

Center 1 500 GHz

bRes BH 30 kHz

Occupied Bandvidth
1.1010 MHz

VBH 91 kHz

Transmit Freq Error

% dB Bandwidth

Span 3 MHz
Sweep 3.2 ms (1001 pts)

Occ BH % Pur
X dB -

Span 3 MHz
Sweep 3.2 ms (1001 pts)

Occ BH % Pur

e, et | j""n."’._'»

Span 3 MHz
Sweep 3.2 ms (1001 pts)

Occ BH % Pur
X dB
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QPSK, BW 3MHz

ef 40 dBm
ak

sAtten 40 dB

ter 1.732 500 GHz
"Res BH 62 kHz

Occupied Bandwidth
1.5128 MHz

*UBH 200 kHz

Transmit Freq Error
% dB Bandwidth

sAtten 40 dB

T .Y

s BH 62 iHm o
Occupied Bandvidth
1.5265 MHz

sVBW 200 kHz

Transmit Freq Error
% dB Bandwidth

*Atten 40 dB

Occupied Bandwidth
1.5143 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

Span 6 MHz
Sweep 1.533 ms (1001 pts)

Occ BH 7 Pur
% dB

Span 6 MHz
Sweep 1.533 ms (1001 pts)

Occ BH % Pwr
% dB

Sweep 1.533 ms (1001 pts)

Occ BH % Pwr
% dB

LaRv

M1 $2

Center 1.732 580 GHz

*Res BH 62 khz

Occupied Bandvidth
2.7048

Transmit Freq Error
% dB Bandwidth

LaRv
M1 S2
Center 1.732 500 GHz

*Res BH 62 kHz

Occupied Bandvidth
2.7073

Transmit Freq Error

% dB Bandwidth

ML S2

Center 1,732 500 GHz

sRes BH 62 kHz

Occupied Bandvidth
2.7072

Transmit Freq Error
% dB Bandwidth

sAtten 48 dB

Span 6 MHz
Sweep 1.533 ms (10801 pts)

Occ BH % Pur
XxdB -2

*\BH 200 kHz

MHz

sAtten 40 dB

sBH 208 kHz Sweep 1.533 ms (1001 pts)

Occ BH % Pwr
% dB

MHz

190.458 Hz

sAtten 40 dB

L S — ]

A e

Span 6 MHz
Sweep 1.533 ms (1001 pts)

Occ BW % Pur

*UBH

200 kHz

MHz
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QPSK, BW 5MHz

sAtten 40 dB tef 40 dBi sAtten 40 dB

]
(PR ST

LAy
Ml S$2

nter 1.732 50 GHz Span 10 MHz BCenter 1.732 50 GHz Span 10 MHz
Res BH 108 kHz VBH 300 kHz Sweep 1 ms (1001 pts) f*Res BH 108 kHz UBH 308 kHz Sweep 1 ms (1081 pts)

Occupied Bandwidth Occ BH % Pwr Occupied Bandvidth Occ BH 7 Pur
2.3064 MHz % &8 : 45165 MHz %dB

Transmit Freq Error Transmit Freq Error
% dB Bandwidth 6 MHz % dB Bandwidth

16QAM, BW 5MHz
RB12-7
% Aglent

*Atten 40 dB Ref 48 dBm sAtten 46 dB
Peak

QAT A Nt s oA

Center 1.732 58 GHz Span 18 MHz QCenter 1 50 GHz Span 18 MHz
*Res BH 100 kHz VBH 300 kHz Sweep 1 ms (1081 pts) JeRes BH 106 kHz UBH 308 kHz Sreep 1 ms (1001 pts)
Occupied Bandvidth occ B 7% Pur  99.00 7 | Occupied Bandvidth Occ BH 7 Pur

2.3037 MHz 8 -2 45034 MHz % db

Transmit Freq Error & {2 Transmit Freq Error
% dB Bandwidth 3.198 MH % dB Bandwidth

64QAM, BW 5MHz
RB12-7
5 Agient

lef 48 dBm »Atten 40 dB tef 40 dB sAtten 48 dB
k

L T O T G

5

}
tmdeprrm Y
| IS

1.732 58 GHz Span 10 MHz ter 1.732 56 GHz Span 18 MHz
es BH 108 kHz VBH 300 kHz Sweep 1 ms (1001 pts) *Res BH 108 kHz UBH 300 kHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BH 7 Prr Occupied Bandvidth Occ BH % Pur
2.2976 MHz #4dB <2 ‘ 45035 MHz KdB -

Transmit Freq Error ! { Transmit Freq Error 2
% dB BandwWidth 3. z % dB Bandwidth :
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QPSK, BW 10MHz
RB25-12
¢ Agilent

def 40 dBm *Atten 40 dB

PR

WU Y,

Center 1.732 58 GHz
"Res BH 208 kHz

Occupied Bandwidth
46559 MHz

VBH 620 kHz

Transmit Freq Error
% dB Bandwidth

*ftten 40 dB

P I Y

Lt T

' 1.732 5@ GHz
s BH 200 kHz
Occupied Bandvidth
46547 MHz

VBH 620 kHz

Transmit Freq Error
% dB Bandwidth

64QAM, BW 10MHz
RB25-12

sftten 40 dB

732 50 GHz
s BH 208 kHz

Occupied Bandvidth
46681 MHz

VBH 620 kHz

Transmit Freq Error -
% dB Bandwidth

TUV SUD Japan Ltd.

\
T

e A,

Sweep 1 ms (1081 pts)

Occ BH % Pwr
% dB

Sweep 1 ms (1001 pts)

R Y

Occ BH % Pur

Sweep 1 ms (1001 pts)

Occ BH % Pur
% dB

i s P

sAtten 48 dB

e M st i e

till‘
>

P BT PR Abeepront
N,
s

LaRv
M1 S2
Center 1. 0 G
*Res BH 200 kHz

Occupied Bandwidth
8.9925 MHz

Span 20 MHz
99.00 7

-26.00 dB

Transmit Freq Error 4.
% dB Banduidth

sAtten

{

)
>
.’I

e}

b1 52

Center 1.732 50 GHz

sRes BH 200 kHz

Occupied Bandvidth
9.0038 MHz

Span 26 MHz

Transmit Freq Error
% dB Banduidth

*Atten 46

friarnins
.{.
=i

o
—

e it

st e |

Span 26 MHz jjC

8 kHz

Occupied Bandvidth
8.9689 MHz

Transnmit Freq Error
% dB Bandwidth

Span 20 MHz

VBH 620 kHz Sweep 1 ms (1001 pts)

40 dB

or.\.v.)-_‘\'h. A A B gt A T A, ;’Z

\
]
‘i

Span 26 MHz

Sweep 1 ms (1001 pts)
BH % Pur
X dB

VBH 620 kHz

dB

e T SEIRIY, S NSV Y

{
\
1€
\
3

R P

Span 20 MHz
Sweep 1 ms (1881 pts)

BH % Pur

VBH 620 kHz
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QPSK, BW 15MHz
RB36-20

© Agilent

ef 40 dBm sAtten 40 dB

sAtten 48 dB

e mp———r
4 i

gt I S -,..-‘_..?
I \
J \
f 1
>4 V<

J ]
e S SS

Span 38 MHz §C Span 39 MHz
VBH 910 kHz Sweep 1 ms (1001 pts) UBH 918 kHz Sweep 1 ms (1081 pts)
Occ BH 7 Pur Occ BH % Pur
6.7025 MHz 8 =2
Transmit Freq Error Transmit Freq Error
% dB Bandwidth % dB Bandwidth

16QAM, BW 15MHz
RB36-20
% Agient

f 48 dBm sAtten 40 dB

sAtten 40 dB

PSR """

L e et e e S U
H|.
\ﬂ_.(” B [

e
Mt i 4
/“‘"""*w‘w‘tﬁu_r\:.m e

\

gt
POy T

Span 30 MHz §Center 1.732
VBH 9180 kHz Sweep 1 ms (1001 pts) Res BH 308 kHz
Occupied Bandvidth Occ BH % Pr . | Occupied Bandwidth
6.7201 MHz ‘

Occ BH % Pwr
ide 135087 MHz B

Span 3@ MHz
VBH 918 kHz il

Sweep 1 ms (1001 pts)

Transmit Freq Error Transmit Freq Error
% dB Bandwidth % dB Bandwidth

64QAM, BW 15MHz
RB36-20
% Agilent

48 dBm *Atten 40 dB

sAtten 40 dB

QNP b Pt Sttt P e
Y . J
W€ db /
b | >
b /
v AT
A ST ———p
Y -\ VT P ey

LaRy

M1 S2

Span 30 MHz QCenter 1.732 50 GHz ? i
VBH 910 kHz Sweep 1 ms (1001 pts) PsRes BH 300 kHz VBH 918 kHz Sweep 1 ms (1001 pts)
Occ BH % Par . | Occupied Bandvidth
6.8079 MHz ‘

Occ BH % Pwr
o 13.4597 MHz
Transmit Freq Error
% dB Bandwidth

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.
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QPSK, BW 20MHz
RB50-24
* Agilent *
ef 48 dBm *Atten 40 dB sAtten 48 dB
Io,_\ll-. S YRR PR PR PPy

>/

i u‘W"’-\""h\"ﬁ"‘M-_u"
(TR RN
LafAv

M1 S2
Span 40 MHz JCenter 1. @ G Span 40 MHz
*Res BH 390 kHz VBH 1.2 MHz Sweep 1 ms (1001 pts)
Occupied Bandvidth

17.9885 MHz

1 UBH 1.2 MHz Sweep 1 ms (1001 pts)
Occupied Bandwidth Occ BH % Par 9900 7
W AR
9.2312 Mz @ RS
Transmit Freq Error -1
% dB Banduidth

Transmit Freq Error
% dB Bandwidth

sAtten 48 dB

*Atten 40 dB

]
v
{ \
>/ 1
L B T

.

?..-\.Jn“:.\..-‘ e AV o ~.Lw--,,--~?
‘ {

e
LAy
Ml S2
Span 48 MHz QCenter 1.732 50 GHz Span 40 MHz
VBH 1.2 MHz Sweep 1 ms (1001 pts) JeRes BH 390 kHz VBH 1.2 MHz Sweep 1 ms (1001 pts)
occ BH % Pur  99.00 7 | Occupied Bandvidth BH % Pur
L 17.9480 MHz

9.2148 MHz

Transmit Freq Error
% dB Banduidth

-15

Transmit Freq Error
11

% dB Bandwidth

64QAM, BW 20MHz

RB50-24
#  Agient #
*Atten 48 dB *Atten 40 dB

‘H 1
L€

>
| ST

G I it N Aty
| \

/
|

LaRv
M1 S$2
Span 468 MHz QCenter 1.732 50 GHz Span 48 MHz
Sweep 1 ms (1001 pts) PsRes BH 398 kHz VBH 1.2 MHz Sweep 1 ms (1081 pts)
Occ BH % Pur

732 58 GHz
VBH 1.2 MHz
99.20 | Occupied Bandvidth

BHW 390 kHz
Occ BH % Puwr
i 2 17.9634 MHz

Occupied Bandvidth
9.1940 MHz

Transmit Freq Error
% dB Bandwidth

Transmit Freq Error
% dB Bandwidth
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[LTE Band XII]
Channel: 23095

QPSK, BW 1.4MHz
RB3-1
= Agilent

Occupied Bandwidth Occ BH % Pur
605.1921 kHz % dB

Transmit Freq Error
% dB Bandwidth

160QAM, BW 1.4MHz
RB3-1
% Agilent

]

Occupied Bandwidth Occ BH % Pur
594.2874 kHz x dB

Transmit Freq Error
% dB Bandwidth

64QAM, BW 1.4MHz
RB3-1
= Aglent

BH

Occupied Bandvidth Occ BH % Pur

594.0006 % 4B

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

#VBH 91 kHz

Occupied Bandwidth Occ BH % Pur

1.0956 MHz ® 4B

Transmit Freq Error
% dB Bandwidth

sAtten 40 dB

3H kHz

Occupied Bandwidth Occ BH % Pwr
1.0884 MHz x &

Transmit Freq Error
% dB Bandwidth

Occ BH Z Pwr
1.8979 MHz % dB

Transmit Freq Error
% dB Bandwidth

Page 48 of 147




Document Number: JPD-TR-24115-0

Channel: 23095

QPSK, BW 3MHz
RB8-4
i Agilent

Occupied Bandwidth
15295 MHz

Transmit Freq Error
% dB Bandwuidth

16QAM, BW 3MHz
RB8-4

Occupied Bandvidth
1.5296 MHz

Transmit Freq Error
% dB Bandwidth

64QAM, BW 3MHz
RB8-4
% Aglent

1.5083 MHz

Transmit Freq Error
% dB Bandwidth

Occ BH % Pur
X dB

TUV SUD Japan Ltd.

Atten 40 dB

VB 200

2.7039 MHz

Transmit Freq Error
% dB Bandwidth

Atten 40 dB

Occupied Bandwidth
2.7065 MHz

Transmit Freq Error
% dB Bandwidth

RB15-0
4 Agilent

sAtten 40 dB

oR

Occupied Bandvidth
2.7137 MHz

Transmit Freq Error
% dB Bandwidth

Sweep 1.5

Occ BH Z Pur
x dB

Occ BH % Pur
x dB
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Channel: 23095

QPSK, BW 5MHz
RB12-7

p 1 m v z pl

Occupied Bandvidth Occ BH % Pur Occupied Bandwidth Occ BH % Pur
2.2777 MHz K 1=26.00.45 45138 MHz % dB

Transmit Freq Error ! Transmit Freq Error
% dB Bandwidth % dB Bandwidth

16QAM, BW 5MHz
RB12-7 RB25-0
5 Agient % Aglent

Atten 48 dB vef 40 dBm Atten 48 dB

Occupied Bandvidth Occ BH % Pur % { Occupied Bandwidth Occ BH % Pur
2.2980 MHz ® dB -26.00 dB 4.4918 MHz ® d

Transmit Freq Error 3.35¢ Transmit Freq Error
% dB Bandwidth 3 ) % dB Bandwidth

64QAM, BW 5MHz
RB12-7 RB25-0
% Agilent i Agilent

sAtten 40 dB Ref 40 dBm #Atten 40 dB

-F W V z s o1l m

Occupied Bandvidth Occ BH % Pur % { Occupied Bandwidth Occ BH % Pur
2.2760 MHz * B 9 d8 45172 MHz "B

Transmit Freq Error ¢ Transmit Freq Error
% dB Bandwidth N % dB Bandwidth
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Channel: 23095

QPSK, BW 10MHz
RB25-12

pl

Occupied Bandvidth Occ BH % Pur Occupied Bandwidth Occ BH % Pur
46316 MHz HUB) 2:=20.0d:5 8.9773 MHz x dB

Transmit Freq Error Transmit Freq Error 1
% dB Bandwidth % dB Bandwidth :

16QAM, BW 10MHz
RB25-12 RB50-0

Atten 40 dB

MO PRSI W PR VPR e

|- VS Mg

Occupied Bandvidth Occ BH % Pur L Occupied Bandwidth Occ BH % Pur
46390 MHz % d 8.9816 MHz ® d

Transmit Freq Error - [ Transmit Freq Error
% dB Bandwidth 5 % dB Bandwidth

64QAM, BW 10MHz

RB25-12 RB50-0
& Aglent # Agient

#Atten 48 dB @ dB #Atten 40 dB

e et i B

Occupied Bandvidth Occ BH % Pur . Occupied Bandwidth Occ BH % Pur
4,6399 MHz %dB -26.00 4B 8.9529 MHz % dB

Transmit Freq Error  -106.671 kHz Transmit Freq Error
% dB Bandwidth % dB Bandwidth
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[LTE Band XL ]
Channel: 40620

QPSK, BW 5MHz
RB12-7
X Agilent

Occupied Bandwidth
2.3049 MHz

Transmit Freq Error
¥ dB Bandwuidth

16QAM, BW 5MHz
RB12-7
X Agilent

4@ dBm #Atten 40 dB
k

W 108 |

Occupied Bandwidth
2.3305 MHz

Transmit Freq Error
¥ dB Bandwidth

64QAM, BW 5MHz
RB12-7
¥ Agient

} dBm #Atten 40 dB

iRes BH 108 k

Occupied Bandwidth
2.2601

Transmit Freq Error
% dB Bandwidth

Occ BN % Pur
% dB

Occ BN % Pur
% dB

Occ BN % Pur
X dB

kH:

Occupied Bandvwidth
45112 MHz

Transmit Freq Error
% dB Bandwidth

sAtten 40 dB

Occupied Bandvwidth
45110 MHz

Transmit Freq Error 5
% dB Bandwidth

108 kHz

Occupied Bandwidth
45152 MHz

Transmit Freq Error
X dB Bandwidth

Occ BH % Pur
% dB

Occ BH % Pur
% dB

Occ BH % Pur
x dB

Page 52 of 147




Document Number: JPD-TR-24115-0

QPSK, BW 10MHz

RB25-12
% Agilent

sAtten 40 dB

iRes BH 200 kiz

Occupied Bandwidth
47121

Transmit Freq Error
¥ dB Bandwidth

16QAM, BW 10MHz
RB25-12
X Agilent

#Atten 40

Occupied Bandwidth
46779 MHz

Transmit Freq Error
¥ dB Bandwidth

64QAM, BW 10MHz
RB25-12
X Agilent

4@ dBm sAtten 40 dB
k

VEH 620 kHz

Occupied Bandvwidth
4.7@55 MHz

Transmit Freq Error
¥ dB Bandwidth

#Atten 40 dB

Sweep 1 ms (1601

Occ BH 7 Phr ; Occupied Bandvidth
/B k 9.0069 MHz

Transmit Freq Error
% dB Bandwidth

#Atten 40 dB

Suiotp KHz
Occ BH % PHr Occupied Bandvidth

e & 9.0125 MHz

Transmit Freq Error
% dB Bandwidth

#Atten 40 4B

Occ BH 7 Pur o 7§ Occupied Bandwidth
% d d 8.9935 MHz

Transmit Freq Error
% dB Bandwidth

TUV SUD Japan Ltd.

ep

Occ BH % Pur
% dB

1 ms (

Occ BN % Pur
¥ dB

Occ BH % Pur
x dB
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QPSK, BW 15MHz

RB36-20
5 Agilent

#Atten 40 dE

VBH 910 kHz

Occupied Bandwidth
6.8179 MHz

Transmit Freq Error 1
% dB Bandmidth

16QAM, BW 15MHz
RB36-20
* Agilent

»Atten 40 dB

Occupied Bandwidth
6.7756 MHz

Transmit Freq Error
¥ dB Bandwmidth

64QAM, BW 15MHz
RB36-20
X Agilent

4@ dBm sAtten 40 dB
k

Wt

I 08 GHz
s 9 |
Occupied Bandwidth
6.804

Transmit Freq Error 1
¥ dB Bandwidth

Occ BH % Pwr
% dB

Occ BN 7 Pur
% dB

Occ BN % Pur
X dB

#Atten 40 dB

13.5169 MHz

Transmit Freq Error
% dB Bandwidth

kH:

Occupied Bandvwidth
135179 MHz

Transmit Freq Error
% dB Bandwidth

#Atten 40 4B

Occupied Bandwidth
13.4586 MHz

Transmit Freq Error
X dB Bandwidth

Occ BN % Pur
¥ dB

-
L L
R

i,

Occ BH % Pur
x dB -

Occ BH 7 Pur
x dB
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QPSK, BW 20MHz
RB50-24
% Agilent

#Atten 40 dE

Y

3 390 kHz
Occupied Bandwidth
9.2517 MHz

Transmit Freq Error -
¥ dB Bandwidth

16QAM, BW 20MHz

RB50-24
i Agilent

»Atten 40 dB

Occupied Bandwidth
9.2122 MHz

Transmit Freq Error -
¥ dB Bandwuidth 11.2

64QAM, BW 20MHz

RB50-24
X Agilent

#Atten 40 dB

".'i_llf"},mrd.hH

kHz

Occupied Bandwidth
9.1567 MHz

Transmit Freq Error
¥ dB Bandwidth

Occ BH % Pur
% dB

-, ‘.‘I‘ —

ep 1

Occ BN 7 Pur
% dB

L
Ao,

Occ BH % Pur
% dB

TUV SUD Japan Ltd.

Ay

Pl

n

s (1001 p

#Atten

y [Res BH 398 &

Occupied Bandvidth
17.9821

Transmit Freq Error
% dB Bandwidth

1l ﬁ |

Occupied Bandvwidth
17.9628 MHz

Transmit Freq Error
% dB Bandwidth

#Atten 40 dB

0 kHz UBH 1

Occupied Bandwidth
18.0420 MHz

Transmit Freq Error
% dB Bandwidth

It
M’"\""'l'?"‘.“"l“'"’.'i‘ﬁ"w‘"

Occ BH % Pur
% dB

b s

Sweep 1 ms (100

Occ BN % Pur
X dB
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4.4

Band Edge Spurious and Harmonic at Antenna Terminals

441 Measurement procedure

[FCC 27.53, 2.1051]

The band edge spurious and harmonic was measured with a spectrum analyzer connected to the antenna
terminal.

The spectrum analyzer is set to;
<Band Edge>

Span was set large enough so as to capture all out of band emissions near the band edge
RBW = 1% of the emission bandwidth or 2% of the emission bandwidth

a)
b)
c)
d)
e)
f)
9)

VBW =3 x RBW

Detector = RMS

Trace mode = Max hold

Sweep time = auto-couple

Number of sweep point = 2 x span / RBW

<Spurious Emissions>

a)
b)
c)
d)
e)

RBW = 1MHz & VBW = 3 x RBW
Detector = Peak

Trace mode = Max hold

Sweep time = auto-couple

Number of sweep point = 2 x span / RBW

- Test configuration

Power splitter
Spectrum

&)

Analyzer Attenuator

Coaxial cable

EUT

TUV SUD Japan Ltd.

Coaxial cable

Wireless
Communication
Tester
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4.4.2 Limit

(1) [27.53(c)]
For operations in the 746-758 MHz band and the 776-788 MHz band, the power of any emission outside
the licensee's frequency band(s) of operation shall be attenuated below the transmitter power (P) within
the licensed band(s) of operation, measured in watts, in accordance with the following:

(1) On any frequency outside the 746-758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(2) On any frequency outside the 776-788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(3) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 76 + 10 log (P)
dB in a 6.25 kHz band segment, for base and fixed stations;

(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 + 10 log (P)
dB in a 6.25 kHz band segment, for mobile and portable stations;

(2) [27.53(9)]
For operations in the 600 MHz band and the 698-746 MHz band, the power of any emission outside a

licensee's frequency band(s) of operation shall be attenuated below the transmitter power (P) within the
licensed band(s) of operation, measured in watts, by at least 43 + 10 log (P) dB. Compliance with this
provision is based on the use of measurement instrumentation employing a resolution bandwidth of 100
kilohertz or greater. However, in the 100 kilohertz bands immediately outside and adjacent to a licensee's
frequency block, a resolution bandwidth of at least 30 kHz may be employed.

(3) [27.53(h) ()]
General protection levels. Except as otherwise specified below, for operations in the 1695-1710 MHz,
1710-1755 MHz, 1755-1780 MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz,
2155-2180 MHz, and 2180-2200 bands, the power of any emission outside a licensee's frequency block
shall be attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.

(4) [27.53(m)(4)]
For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation
factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz
and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent channel
BRS or EBS licensees.
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4.4.3 Measurement result
Date 16-April-2024
Temperature 22.8 ['C]
Humidity 35.9 [%] Test engineer
Test place Shielded room No.3 Kazunori Saito
Date 17-April-2024
Temperature 18.5 ['C]
Humidity 47.5 [%] Test engineer
Test place Shielded room No.3 Kazunori Saito
Date 18-April-2024
Temperature 19.6 ['C]
Humidity 39.7 [%] Test engineer
Test place Shielded room No.3 Kazunori Saito
Date 22-April-2024
Temperature 19.9 ['C]
Humidity 34.6 [%] Test engineer
Test place Shielded room No.3 Kazunori Saito
Date 24-April-2024
Temperature 23.5 ['C]
Humidity 34.0 [%] Test engineer
Test place Shielded room No.3 Kazunori Saito
Band Channel Fre{zlt\qAL;le]lcy Results
WCDMA 1312 17124 See the trace data PASS
Band IV 1513 1752.6 See the trace data PASS
Band Modulation Ba[nl\%vzl]dth Channel Fr%(\q/IL;'eZTcy Results
14 19957 1710.7 See the trace data PASS
' 20393 1754.3 See the trace data PASS
3 19965 17115 See the trace data PASS
20385 1753.5 See the trace data PASS
QPSK 5 19975 17125 See the trace data PASS
LTE Band IV 16Q AI\/], 20375 17525 See the trace data PASS
640AM 10 20000 1715.0 See the trace data PASS
20350 1750.0 See the trace data PASS
15 20025 1717.5 See the trace data PASS
20325 17475 See the trace data PASS
20 20050 1720.0 See the trace data PASS
20300 1745.0 See the trace data PASS

TUV SUD Japan Ltd.
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Bandwidth

Frequency

Band Modulation [MHzZ] Channel [MHzZ] Results
1.4 23017 699.7 See the trace data PASS
) 23173 715.3 See the trace data PASS
QPSK 3 23025 700.5 See the trace data PASS
LTE Band XII 16QAM, 23165 714.5 See the trace data PASS
640AM 5 23035 701.5 See the trace data PASS
23155 713.5 See the trace data PASS
10 23060 704.0 See the trace data PASS
23130 711.0 See the trace data PASS
Band Modulation Ba[nl\ﬁl\jlv;]dth Channel Fr?&?_'ezr]]cy Results
5 39675 2498.5 See the trace data PASS
41565 2687.5 See the trace data PASS
QPSK 10 39700 2501.0 See the trace data PASS
LTE Band XL | 16QAM, 41540 2685.0 See the trace data PASS
640AM 15 39725 2503.5 See the trace data PASS
41515 2682.5 See the trace data PASS
20 39750 2506.0 See the trace data PASS
41490 2680.0 See the trace data PASS
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